sl S

KHAITAN POWER

EXPECT THE BEST

SN,
/3 ,.'///lo“\ ). @

AT
////V.:IWN\\V\%\@ %= (|.®

KP JS
JIG SAW




i e
KHAITAN POWER
EXPECT THE BEST
KP JS Spare Parts
Part |Part Name Qty Unit Part No. [Part Name Qty Unit
1 [tapping screws ST4*55 4 |pcs 47 tapping screws ST4*16 1 pcs
2 [tapping screw M4*16 2 |pcs 48 Crimping plate 1 pcs
3 [Rotating pin 6*50 1 pcs 49 tapping screw ST4*14 2 pcs
4 |Front cover 1 pcs 50 Right handle 1 pcs
5 |lron pressing plate 1 pcs 51 switch 1 pcs
6 [spring 5.5*90.5*12 2 |pcs 52 Speed Controller 1 pcs
7 |Steel sleeve ¢p14*98.5*9 2 |pcs 53 LED light 1 pcs
8 |Aluminum balance frame 1 pcs 54 Boat shaped switch 1 pcs
9 |Channel steel 1 pcs 55 Battery box base 1 pcs
10 ([screw M4*8 1 pcs 56 battery 1 pcs
11 |[screw M4*12 2 |pcs 57 Battery box upper cover 1 pcs
12 |Oil seal paper pad 1 pcs 58 tapping screw ST4*18 2 pcs
13 |iron sheet 1 pcs 59 Cylindrical pin ¢5*22 3 pcs
14 |Steel sleeve ¢12*¢@6*7 1 pcs 60 Cylindrical pin ¢6*25 1 pcs
15 |[Shaft clamp ¢9 1 pcs 61 Cylindrical pin ¢3*12 2 pcs
16 |tapping screw M5*16 2 |pcs 62 steel ball 1 pcs
17 |Elastic pad ¢5 2 pcs 63 spring ¢4*@0.5*12 1 pcs
18 [Deflection block 1 pcs 64 knob 1 pcs
19 [Flat cushion ¢35*926.5%0.6 2 |pcs 65 External Circlips 1 pcs
20 |slider 2 |pcs 66 Middle cover 1 pcs
21 |Fork knife 1 pcs 67 tapping screw M4*12 3 pcs
22 |Needle bearing HK0910 2 pcs 68 Wool pad 1 pcs
23 |Big gear 1 pcs 69 O-ring 1 pcs
24 |Flat washer @21*¢10*0.5 1 pcs 70 ball bearing 1 pcs
25 |Gear shaft 1 pcs 71 Windshield ring 608 1 pcs
26 |[Guide wheel pin 4*18 1 pcs 72 ¢ 8 flat pads 1 pcs
27 |Guide wheel 1 pcs 73 rotor 1 pcs
28 ([Guide roller frame pin @4*31 1 pcs 74 ¢ 7 flat pads 1 pcs
29 |Guide wheel frame 1 pcs 75 ball bearing 607 1 pcs
30 |Opening card 2 |pcs 76 Bearing sleeve 1 pcs
31 |Steel wire frame 1 pcs 77 stator 1 pcs
32 |sealing ring 20*11*2 1 pcs 78 Motor Housing 1 pcs
33 [Reciprocating rod 1 pcs 79 Carbon brush 1 pair
34 (Wool pad 1 pcs 80 Brush grip 1 pair
35 |lron dust cover 1 pcs 81 Carbon brush cover 1 pcs
36 [Semicircular skin 1 pcs 82 Rear cover 1 pcs
37 |screw M6*6 1 pcs 83 screw ST4*14 2 pcs
38 |Locking clamp 1 |pcs 84 tapping screw ST4*25 1 pcs
39 |locking screw M6*8 1 pcs 85 tapping screw ST3*12 2 pcs
40 |Aluminum base plate 1 pcs 86 Left handle 1 pcs
41 |Base pressing plate 1 pcs 87 tapping screws ST4*16 4 pcs
42 |lron base plate 1 pcs 88 Transparent cover 1 pcs
43 |screw M4*8 4 |pcs 89 Hex key 3mm/5mm 1 pcs
44 |screw M6*20 1 pcs 90 Saw blade 1 pcs
45 |Cord 1 pcs 91 Plastic base plate 1 pcs
46 |Cord guard 1 pcs 92 Plastic box 1 pcs




